

**Medicines available in BJRMH Pharmacy as on 13.02.2025**

S.no	Antibiotics	Availability Y/N	S.no	Anti HT/Anti Diabetic	Availability Y/N	S.no	Analgesics	Availability Y/N
1	Amoxyclav Syp/375/625 mg tab	Y	1	tab metformin 500 mg	Y	1	Paracetamol Tab/syp	Y
2	Tab.Azithromycin 500mg/syp	Y	2	Tab Voglibose 0.3 mg	Y	2	Tab Chymotrypsin	N
3	Tab.Ofloxacin 200 mg+ Ornidazole 500 mg	Y	3	Tab Glimipride 2 mg	Y	3	Tab Etoricoxib 90 mg	Y
4	tab Ciprofloxacin 500mg	Y	4	Tab Vildagliptin 50 mg	Y	4	Tab tramadol 50 mg	Y
5	Cefixime syp	Y	5	Tab. Amlodipine 5mg/10 mg	Y	5	Tab Ibuprofen 400mg/SYP	Y
6	Tab. Norfloxacin 400mg	Y	6		Y	6	Tab Diclofenac 100 mg/ 75 mg/50mg	Y
7	Cap. Doxycycline 100mg	Y	7	Tab Clobazam 5 mg	Y	7	Tab Thiocolchicoside 8 mg	Y
8	tab Ofloxacin 200mg	Y	8	Tab Alprazolam 0.25 mg	Y	8	Tab Pregablin 75 mg	Y
9	Amoxy Syp/500mg/250 mg	Y	9	Tab Frusemide 40 mg	Y	9	Tab methocarbamol 500mg	Y
10	Tab. Levofloxacin 500mg	Y	10	Tab.Ecosprin 75 mg	Y			
11	Tab Cefixime 200 mg	Y	11	Tab. Envas 5mg	N			
			12	Tab Atorvastatin 20 mg	Y			
			13	Tab Amitriptiline 25mg	Y			
			14	Tab Telmisartan 40 mg	Y			
			15	Tab Propranol 40 mg	Y			
	<b>Anti diarrhoeal/ spasmodic/emetic/laxative</b>		16	Tab Isosorbide mononitrate 20 mg	Y		<b>Miscellaneous</b>	
1	T. Albendazole/syp	Y	17	Tab Isosorbide dinitrate 10 mg	Y	1	povidone iodine Mouth Wash	Y
2	Domperidone tab/Syp	Y				2	Tab. Norethesteron 5mg	Y
3	Metronidazole Syp. /tab	Y				3	Tab.Artemetherin+Lumifantrine	Y
4	Tab Ondansetron 4 mg	N				4	Tab isotretinoin 20 mg	Y
5	drop dicyclomine	Y				5	Tab Ivermectin 6 mg	Y
6	Tab Ranitidine 150 mg	Y				6	Tab. Fluconazole 150 mg/200 mg	Y
7	Tab. Metoclopramide 10mg	Y				7	Tab allopurinol 100 mg	Y
8	Tab Hyoscine	Y				8	Syp Alkaliser	Y
9	ORS	Y				9	Tab HCQS 200 mg	Y
10	Cap Omeprazole 20 mg			<b>Anti convulsants</b>		10	Tab. Micronised progesteron 200mg	Y
11	Tab Multivitamin	Y	1	Tab Carbamazepine 200 mg		11	clotrimazole pessary	Y
				Tab. Sodium Valporate 200mg/500 mg/syp				
12	Tab Dicyclomine 10mg	Y	2			12	Tab primaquin 7.5mg/15 mg	Y
13	syp Antacid	Y	3	Tab leveratetam 500 mg		13	chlorhexidine mouth wash	Y
14	Tab Bisacodyl 5 mg	Y	4	Tab Phenytoin 100 mg		14	Tab Cabergoline 0.5 mg	Y
15	Syp Sucralfate	N	5	syp phenytoin		15	Tab Finasetride 1mg	Y
16	Tab Drotaverine 40 mg	N				16	Tab Levothyroxine 50 mcg/100 mcg	Y
17	Tab Tamsulosin 0.4 mg	Y		<b>Local Applicants/ Oint.</b>		17	Tab Labetalol 100 mg	Y
18	Tab Nitrofurantoin 100 mg	Y	1	Adapalene gel	Y	18	tab cinnarazine 25 mg	Y
19	Tab Pantaprazole 40 mg	Y	2	Oint Betamethasone	Y	19	Tab Flovoxate 200 mg	Y
			3	Cr Benzoyl peroxide 2.5 %	Y	20	Tab methotrexate 2.5 mg	Y
	<b>Vitamins &amp; Minerals</b>		4	Oint. Terbenafine	N	21	isabgol husk	Y
1	Tab Calcium+D3 500 mg	Y	5	Calamine lotion	Y	22	tab transxemic acid 500mg	Y
2	Syp Iron	Y	6	clotrimazole powder	Y	23	cap Racicadotril 100 mg	Y
3	Cap alfacalcidol 0.25mg	Y	7	Sunscreen lotion	Y	24	Tab. Betahistine 16mg	Y
4	Calcium Syp	Y	8	kojic acid cream	Y	25	Tab. Medroxy Progesterone 10mg	Y
5	Tab Ferrus sulphate	Y	9	cetrimide lotion	N	26	Clomiphene 50 mg	Y
6	Tab. Vitamin A	Y	10	Azelaic acid oint	N			
7	Tab Iron + Folic acid	Y	11	Clotrimazole cream	Y			
8	Syp Zinc Sulphate	Y	12	Minoxidil 2%/5% lotion	Y			
9	Tab Ascorbic acid 500 mg	Y	13	oint. Miconazole	Y			
10	Tab Folic acid	Y	14	Clindamycin oint.	Y			
11	Tab Biotin 10mg	Y	15	clobetasol +salicylic acid lotion	N			
12	Cap. Vit E 400mg	Y	16	Permetherin 5% oint/Lotion	Y		<b>Eye/Ear/Nasal Drops</b>	Y
13	syp multivitamin/drops/tab	Y	17	Acylovir eye/skin ointment	Y	1	Ciprofloxacin/ofloxacin eye/ear drop	Y
14	Tab. Methylcobalamine 500mcg	Y	18	Cr anovate	Y	2	Olaptadine eye drop	Y
15	Cholecalciferol Sachet	Y	19	Mometasone cr	Y	3	Timolol eye drops	Y
16	Vitamin D 3 drop	Y	20	Oint Framycetin	Y	4	homotropine eye drop	Y
			21	Oint Mupirocin	Y	5	Flurbiprofen eye drops	Y
	<b>Anti Asthmatics</b>		22	Fusidic ointment	Y	6	Moxifloxacin eye drop	Y
1	MDI-Salbutamol	Y	23	Desonide Lotion	N	7	eye drop tobramycin	Y
2	MDI.Salmetrol+fluticasone	Y	24	Oint Tacrolimus	Y	8	Xylometazoline nasal drop adult	Y
3	Tab Salbutamol 4 mg/syp	Y	25	Diclofenac gel	Y	9	clotrimazole ear drop	Y
4	Tab Derriphylline 150 mg	Y				10	Loteprednol eye drops	Y
5	MDI-Budesonide 200mcg/100 mcg	Y		<b>Anti Allergics/Anti Fungal/Anti Viral</b>		11	Lubricating eye drops(CMC/HPMC)	Y
6	MDI Levosalbutamole+ipratropium bromide	Y	1	Cap. Itraconazole 100mg	Y			N
			2	Tab fexofenadine 180mg	Y	12	eye drop sulphacetamide	
			3	Tab Chlorphenamine 4 mg	Y	13	Sodium choloride Nasal drop	Y
			4	Nasal spray fluticasone	Y			
	<b>Cough Syrup</b>		5	Levocetirizine Tab/syp	Y			
1	syp promethazine	Y	6	Tab. Montelucast 10mg	Y			
2	Syp Diphenhydramine	Y	7	tab terbinafine 250 mg	Y			
3	Syp bromohexine	Y	8	Tab Aciclovir 400 mg	Y			
4	Syp Dextromethorphan	N						